SL1610SE

| a P
|} N
'\ %

\"

OO & @@@@m\@\ 2005 &




PUMP, VACUUM, WHEEL ASSMELBIES - SL1610SE - LIST PRICE

DIA PART DESCRIPTION NO' LIST $

NO NUMBER REQ'D (ea)
1 RD80208 COUPLER, QUICK CONNECT 1 $22.88
2 V20274 WASHER, PLAIN, M13.5 X M32 X 1.5 1 $2.38
3 VV20274A WASHER, PLAIN, M14 X M32 X 1.5 1 $1.25
4 VV80115 ELBOW, STREET, 45° 1 $7.25
5 VV80128 BARB, HOSE 2 $6.25
6 VV10114 CLAMP, HOSE, 3/8" 6 $2.25
7 V67114 HOSE, HIGH PRESSURE 1 $8.13
8 V67607 BARB, PUMP 1 $9.50
9 VV67604 SOLUTION SOLENOQID, 110V/60HZ 1 $51.00
10 VV67606 CONNECTOR, THREE-WAY 1 $14.13
11 VV67603 CONNECTOR 1 $5.38
12 VV67602 BARB, PUMP 1 $5.38
13 VV67601 MOUNTING FRAME, PUMP 1 $5.25
14 VV67605 PUMP, 115V, 100PSI 1 $434.50
15 VF81503 GASKET, VAC MOTOR 1 $5.25
16 VV67154 VAC MOTOR, 3-STAGE, 120V 1 $286.00
17 GT13032 WASHER, SST, PLAIN, M6 X M16 X 1.5 13 $1.13
18 VV80210 BEND, NYLON, PUMP 1 $5.25
19 V67117 HOSE, SOLUTION 1 $11.25
20 VF13521 NUT, SST, M6 8 $1.13

21 VF81508 STUD 3 $1.63

22 VF13502 NUT, LOCK, M6 3 $1.13

23 VV10113 CLAMP, HOSE, 2" 3 $2.63

24 VV67152 EXHAUST HOSE, M48 1 $8.00

25 VF13495 BOLT, M6 X 16, HEX 2 $1.13

26 VV13607 WASHER, LOCK, M6 12 $1.13

27 VF 13551 WASHER, SST, PLAIN, M6 X M22 X 1.5 2 $1.25

28 VF81028 CABLE 1 $7.25

29 VV67104 SPACER 2 $4.38

30 VF13512 SCREW, FH, M5 X 15, SST 8 $1.13

31 VV60406S HINGE, SST, 4" 2 $16.13
32 GT13058 SCREW, FH, SST, M5 X 22 6 $1.13

33 GT13056 SCREW, SST, PH, M6 X 16 4 $1.13

34 VF13474A WASHER, SST, PLAIN, M5 X M15 X 1 10 $1.13

35 VV13601 WASHER, LOCK, M5 10 $1.13

36 VV13633 NUT, SST, M5 7 $1.13

37 VV67140 CARPET PICK-UP TOOL 1 $63.50
38 V67142 PICK-UP SHOES, STAINLESS STEEL 2 $6.25

39 VV67407 SPRING 1 $3.88

40 VV67400 MOUNTING BASE ASSY, BRUSH 1 $580.50
41 V67110 SHOULDER SCREW 2 $3.00

42 V67115 HOSE, SPRAYING 1 $11.25
43 VV67120 CLAMP 1 $2.25

44 VA13473 SCREW, RHM, M4 X 16, SST 1 $1.13

45 VV67405 STRAINER 1 $5.25

46 VA13635 SCREW, RHM, M5 X 20, SST 1 $1.13

47 GT13014 NUT, NYLON, INSERT, M4 2 $1.13

48 VV67106 SPACER 4 $2.50

49 VA13478 SCREW, HEX HEAD, M6 X 35 1 $2.38
50 VV67103A FOOT STEP 1 $7.25
51 VF14127 SCREW, RHM, M6 X 20, SST 4 $1.13
52 VV67121 ANTISKID PLATE 1 $7.25




53 VV60113S WASHER, WHEEL 2 $1.13
54 VA75004 WHEEL, 10" 2 $23.38
55 VF13604 WASHER, M5 1 $1.13
56 VV13634 SCREW, RHM, M5 X 30, SST 4 $1.13
57 VV67200 BOTTOM PLATE ASSEMBLY 1 $75.25
58 V67505 BUSHING, 90°, CORD 1 $12.38
59 VF143001 SCREW, PH, M3 X 4, STAINLESS 4 $1.13
60 V67510 BLEEDER HOSE ASSEMBLY 1 $13.88




	SL1610SE - VAC & PUMP & CHASIS new
	SL1610SE P1
	SL1610SE_US  P2
	SL1610SE_US P3 Components P3
	SL1610SE_US  P4 P5 P6 P7
	SL1610SE  P8 Trouble shooting
	SL1610SE_US  P9
	SL1610SE_PART LIST P10 P11
	SL1610SE_US  P12
	SL1610SE_PART LIST P13 P14
	SL1610SE_US  P15
	SL1610SE_PART LIST P16
	SL1610SE_US  P17
	SL1610SE_PART LIST P18
	SL1610SE_US  P19
	SL1610SE_PART LIST P20
	SL1610SE_US  P21

	SL1610SE - VAC-PUMP-WHEELS - List$ (3-09)



